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产品名称
Product Type

规格型号
Product Cod

7642 impregnated 
fabric e

7642F-1270

等级
Grade

检测结果（Test Results

A级品 Grade A

）

检测项目
Item

检测方法
Test Method

标 准
Standars

检测结果
Test Results

判定
Judgment

外观
Appearance

目视Visual 无污染
No pollution

门幅（mm）
Widt

无污染
No pollution 合格PASS

h
GBT 7689.3-2013 1271270±10 5

基重(g/m
2
)

Unit Weigh

合格PASS

t
GBT 9914.3-2013 225±5 227

经密(根/cm)
Meridional Densit

合格PASS

y
GBT 7689.2-2013 17.2±0.2 17.2

纬密(根/cm)
Zonal Densit

合格PASS

y
GBT 7689.2-2013 8.0±0.2 10.5

厚度(mm)
Thinknes

合格PASS

s
GBT 7689.1-2013 0.2±0.02 0.2

可燃物含量（%）
Loss On Ignitio

合格PASS

n
GBT 9914.2-2013 0.12±0.04 0.11

透气性(cm³/cm²s)
Permeabilit

合格PASS

y
GBT 5453-1997 ≤10 4.68

经向拉力(N/25mm)
Meridional Tensio

合格PASS

n
GBT 7689.5-2013 ≥500 688

纬向拉力(N/25mm)
Zonal Tensio

合格PASS

n
GBT 7689.5-2013 ≥350 418

结论
Conclusio

合格PASS

n  合 格PASS
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